Llopd's Register of Shipping.

Ho:660

Pt sinNa
21st July 1928

Order: A~-390/D,.S%
Zomm, 202819 /1607 /liag,

This is to Certify oha

Tohn SSanley Belvaer
the undersigned Surveyor to this Society did at the request of
lessrs, Ossterreichische Alpine liontangesellschaft test and ins-
pect at their Worke at Donaw it g, 1700 Kg Siemens lartin
Steel Round bars for Ship rivets, ordered by Messrs, Cantiere
Navale Triestine, lionfalcone and intended for the Vessels 191#50@;

N’

ples tested were taken.

Reansultse 0of T8 s

"est pieces out from the material gave the following results:
Test No: Charge mark: Tens.str.in Kg/m2: Elongation in 8 x ¢:
16141 , 44,3 36,0 %
15814 43,2 30,0
15566 42,3 33,0
15059 46,6 29.0
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with those from which

Charge mark: Test No: Thiokness: ZLength:
16141 13 4= 5m
15814 16 .
15566 19 "
15059 o8 .

All Dend % st gooad,

/ / ,/;//V

SURVEYOR TO LLOYDS REGISTER

NOTE.—As it is impracticable to mark rivets, bars or

tubes received by the consignee or purchaser,

This Certificate is issued upon the terms of the Rules and Regulations of the Society, which provide that:—

“While the Committee use their best endeavours to ensure that the functions of the Society are properly executed, it is
to be understood that neither the Committee nor the Society are under any circumstances whatever to be held respensible for
any inaccuracy in any report or certificate issued by the Society or its Surveyors, or in any entry in the Register Book-or-other
publication of the Society, or for any error of judgment, default, or negligence of the Surveyors, or other Officers or Agents
of the Society.”

(Rpt. 10—8pl.) 2m,3,26. T. \V S' “OO 77'




